

CERTIFICATE OF TENSILE TEST & EXAMINATION

THIS CERTIFICATE CONFIRMS THAT THE PRODUCT MENTIONED HAS BEEN TESTED ACCORDING TO THE APPROPRIATE AUSTRALIAN STANDARD AND THE RESULTS ARE DEEMED TO BE ACCURATE AT THE TIME OF TESTING. (THIS REPORT MAY NOT BE REPRODUCED EXCEPT IN FULL)

PRODUCT & DESCRIPTION		EYE NUT					
DATE TESTED		15/12/2022		PART NUMBER		602136	
MANUFACTURER		CNQDHY		ORDER NUMBER		22546	
SUPPLIER		AUSTLIFT		BATCH NUMBER		2211	
NOMINAL SIZE		36MM		SURFACE FINISH		Powder coated	
QUALITY/GRADE		G80		LIFTING CAPACITY (kg)		16000 (inline)	
TO STANDARD		AS2317					
MARKINGS		AL	2211	M36	G80	CE	
QUANTITY TESTED		4		BATCH QUANTITY		100	

	REQUIRED (kN)	ACTUAL TEST (kN)	PASS/FAIL
MINIMUM BREAK TEST (90 degree)	274.68	274.68	PASS
MINIMUM BREAK TEST (inline)	627.2	627.2	PASS

TESTING OFFICER:

SHANG WANG

AUTHORISED SIGNATURE:



AU STLIFT

Note

This Test Certificate issued by Australian Lifting Centre Pty Ltd, was conducted in accordance to relevant Australian standards together with Standard Operating Procedures and performed by a competent person at time of test.

Where Proof Tests on products carried out by Australian Lifting Centre Pty Ltd which are not their manufacturer are not responsible for the final integrity of the product mentioned therefore tests and visual inspections conducted by us does not identify any short comings in design and manufacture.

